oooooooooooooo

ASSEMBLY INSTRUCTIONS.

SICILY BUFFET
VX-1038-02

o

\
\’
\

THANK YOU FOR YOUR PURCHASE!




PARTS AND HARDWARE

PARTS LIST
No.| DESCRIPTION IMAGE QTY
Pl |BODY % 1
P2 |LEGS M 2
py | METAL .
CONNECTOR
HARDWARE LIST
No.| DESCRIPTION IMAGE QTY
H1 |M6x20 BOLT 8
H2 | M6x35 BOLT 1
H3 [M6x50 BOLT 2
SPRING WASHER
B4 1 gex10 = 1
FLAT WASHER
15 | 6x14 1
H6 | M4 ALLEN KEY =\ 1
LR
H7 | ANTI TIP KIT = -\ 2 SET
HS | MAGNET %\ ) 6
H9 |M3x15 SCREW (m> 12
HI0|SCREW DRIVER —y PRE?;DE

NOTES.

Thank you for purchasing this quality product! Be sure to
check all packing material carefully for small part that
may have come loose inside the carton during shipping.

CAUTION: The item is heavy, assembly should be
performed by two people.

STEP 1.

PLS, DON'T TIGHTEN BOLTS UNTIL LAST STEP

STEP 2.

STEP 3.

Adjust leveler
for stable

Anti Tip Kit hardware
has been attached to
the product. Pls, install
to the wall to prevent
product from tipping




